15 BRAKES and CONTROLS

PART QUANTITY
GROUP NO. MAME, and PART DESCRIPTION NUMBER F47  F47C  Ki0O
15.000 - BRAKE SUPPORT PLATE - FRONT
Plntel Hi—ﬁht L RE IR B S N BN I SR I B T R ORI O R I R B IR IR R I R IR R IR R L zﬁﬂlTE 1 1 1
Plnte, I"Ef-t’ RS FERE AR RER R R R R R AR RS 2‘]'3177 1 1 1
Bolt, 3}8"' - 24 x 7/8" Hx, Hd, BBEC. suwsvorsrssnsannans 201042 8 B 8
T R T oe . BV (U hn o o i o o o o o 0 o 5 s 192 B B 8
Hut, 3/8" — 24 HX. sovsasnncnsss GO na0Oonnbono0n0Donnaanan 188 8 8 8
15,002 - BRAKE SUPPORT FLATE - REAR
Platr—"j Right * B &k F & d B F kAR R R RN R R TR R TE L B B B B B B B B B znul?ﬂ l ]l 1
Plate, Left ........ NEAUoNAnANUnaOY DD HaCooOoooorTYOdoan ssnes 200179 1 1 1
Bolt, 3/8" — 24 x 1 1/4" Hx. Hd. Spec. ...... e T 20D38T Tek a1 o el
Iﬂckwashﬂr} 3}"'&" H}rt LBC I N B S N I B I B O L N I B B R B I BB I R 34“ 12 12’ 12
Nk AR U A G ME C1: falata eta sls 3 e |alats(a o s iniais ioTale1nt o[ 0l le atn /s ie ol ole 1&8 12 1z 1z
15.004 - BRAKE SHOES
Shoe Set (includes 4 Shoes and Linings) c..veeessnsnssre-a. 200180 2 2 2
Clip (Hold DOWD) sevesncsssscsnsssnssnnssssssnassacsnssnss 200187 8 8 &
Spring, Pull Back (Cylinder End) ....eesessncnmennss was. 200188 4 4 4
8pring, Pull Back (Anchor End) .......... e £ e e O N 6 200189 4 4 4
15.006 - BRAKE LINING SET
Lining Set (Includes Rivets) ...cverecsscnssrsanssnanssnsns 200181 2 2 2
15,008 - PARKING BRAKE LEVER
Lever, RIEWE ...cneenernansrssrssnssnnsnnsnnrnssnnnnanssnss SO0IED 1 1 1
KRS SR nGo o008 0080000000 00000000 D0 aaOn 0 0000 AN o0 o 200191 1 1 1
RS A s 0o a0 o0 0an 000Ga 000 o0 0o Ao 0nae o0 SR OO0 oon g e D aG - 0 B 2 2 b
Spring Washer ...cvsssssssrsasctssassrsssassnasnssnanssas 200193 2 2 2
T ] Nt et} eYaml=]= = e Tetalatele al=lakele v n s o kehslelele olnLelnln o amn eanle oinin el oiaislay s ieln ep g e O] S 2 - 2
15,010 - BRAKE CYLINDER - FRONT
Cylinder, Bight +eueereecannsansns ot RN S eeeneess 200197 1 1 1
Cylinder ¥ Le L L iyt ol on e A e e o e e R 200198 1 1 1
Bolt, 5/16" - 18 x 7/16™ Hx, Hd. (with L/W) .......... ea 200196 4 4 4
15.012 - BREAKE CYLINDER - REAR
(O A LT T e 1o h T iR ST D0 o o o o 1 0 o 0 0 5 0 0 ) 5 e o o 8 e 200199 2 2 2
Bolt, 5/16" - 18 x 7/16" Hx. Hd. (with L/W) .......e.... 200196 i 4 4
15.014 - BRAKE CYLINDER REPAIR KIT
Repair Kit, Front (includes 2 Cups and Boots) .....cceee.. . 201044 1 1 1
Repair Kit, Rear (includes 2 Cups and Boot=) ..... AOnO0 00 . 201043 1 1 1
15.016 - BRAKE CYLINDER BODY - FRONT
Body, BRight c.ceeinranrassessrsressras alalele s vhnlele uiele n aielsia lege ) el =i e ] O Ey 1 1 1
Bﬂ'd}', Iﬂtt L B R B OB I R B I BB BB B SR R R R B I R I R B I B I R I R I B BB O B N B R R R Eulu‘la 1 1 1
Bleeder TalVe ..iivassssassrssssnssrsnsassasssnssncnsssssass SOLGELE 2 2 2
Litha in UL A

—fFd—




BRAKES and CONTROLS

' GROUP NO. NAME, and PART DESCRIPTION ey SUSTTY
15.016 - BRAKE CYLINDER BODY - FRONT (CONT'D.)

Screw, No. 10 - 32 x 1/4" Rd. Hdu S1. seeevseress o e 334 s vei Ty W2PELA2

Lockwasher, No. 10 Med. ...cccceccssassrsasscsssasnsnanns 254 2 2 2

15.018 - BRAKE CYLINDER BODY - REAR

Body, Ripht and Left ....cucisneeocunsaeeoananeans heesssssss 201047 2 2 o
Bleeder VAlVE ..icaceecsssssssinssassssssssnsnsssrsannassns SO0104E 2 z

b
I3

15.020 - BRAKE CYLINDER PISTON - FRONT WHEEL

Pistu“’ Frgnt i-lli--ii-i-lii-ii-l-iI-Il-i-l-l-i-iliii-i-ll!-i-l!-ll!-lli-i-li-"l-. 201{:5“ 2 2 2
e O RO AT s v v v Al e e e e al e elie e 2+ nn e ria sie o ein ula mleieieiele ela.ees eeens 201049 2 2 2
Cup, Front ....... el alalule Ao aaanon aPalelatat el e alel o otalats elatelatats eaasaws 201052 z 2 2
L T I 1L T I Wt a ety e ba o e a (s ala ¥ elalal t]afata ataleare o alalalniele ala sialalsta:s slalairiall L] QG 2 2 2
sprjlngl Hetur“ LE BN BC B BC L BN DL RN N BE BN L BN RS BN BB N L RS BN B BN BN RS BL L BB BN B BN B L R 201ﬂ54 2 2 2’
RS e ae e ddedonouBanoE oo 3O 0000 GEDEE Qe e b T A e e = s ge (4T ole e [ale 201617 4 4 4
AdADPTEY .ciiencnnsas e et e e e el el e ta et e Fa Ret e f el faTuraletalaTa Talale eressns 201630 b 2 2
15,030 - BRAKE CYLINDER PFISTON -REAR WHEEL
PIStON s.vuciccusanss SOOAGDO0 e a0 eYalal e Tatel=ratalats]statetale s lsta ceasasss 201049 4 4 4
cup kB E AR E SRR R R R R RERER R R R REEEE YA 201{:01 4 4 4
Spring, Return ...... O O G o eGSO O o0 O s D S0 O O 201055 2 2 2
AN “ o g b ooo00 000000 0000a 0 060000000060 GO0 SHGHO 0000 o oo oo oo -1 KTk 4 4 i
15.035 - MASTER BRAEKE CYLINDER
Cylinder (does not include Fittings) ...eeviescecncssnasens . 201056 1 1 1
Bolt, 3/8" - 24 x 2 3/4" Hx. Hd., up to Serial F47-6111,
el L K B P e P A Ca e P e EL S £ I P P I e P eI aE A e as s 425 2 - 2
Bolt, 3/8" = 24 » 2 374" Hx, Hd, after Serial F47-6111,
K1Q0=-10719 ...aus LB L 011 e T o L [ R i 423 1 1 1
Stud, 3/8" - 24 x 4 9/18" Spcc. (fﬂl Bell Crank Mtg.)
after Serial F47-6111, K100=10T19 ... ..ccececnvacnsss 202322 1 1 1
Lockwasher, 3/8" Med, ....evvensassnsranssnssrsasnsrnsss 192 2 b 2
Fitting, Cutlet ....... SR EX TSR RRIER AH00 000000 00 S Bo e CIn0 201057 1 1 1
Gasket ...72I2& . 23/6d. T2, ... T T 201059 1 1 1
Bolt, 1/2" - 20 x 1 §5/32" Hx. Hd. BPEC. ceveevescancase. 201058 1 1 1
Gasket .. 5 %8 . B0 B et iiinann, ~AE0 b o elelala el 20T OG0 1 1 il
15.040 - MASTER BRAKE CYLINDER REPAIR KEIT AND FLUID
Repair Kit (includes Valve, Piston, Piston Cup, Lockwire
ErLled ST A A an o S e A O O o e ACOoOaT OOaD oo ke Tl i el ar el mimtie rti LG LB 1 1 1
Hydraulic Brake Fluid (12 HGEE) aaneeocndono o0t coo o oae 202154 * * *
Hydraulic Brake Fluid {Quart) ..cevicsssssavsrsssssssssnsss 202152 * * *
Hydraulic Brake Fluid (Gallon) ...eessereessaccscssssnsne-s 202153 * * *
Hydraulic Brake Fluid (56 Gallon) ........ R & - L 202155 * * *
15.042 - MASTER BRAKE CYLINDER BODY
EhTY padntdoeoofonnoadnnfooanoto oo arno0on asaseiassarsasnss 201610 1 1 1
Plugl FJ.].].G'I' "B EE RS EEE RN RENFSEEEE SR FE S EFEEREEFEEREEE AR 21]1620 1 1 1
N A e I I e F i o P L S S T i P s P e e e falm e 201621 1 1 1
15.044 - MASTER BRAKE CYLINDER CHECK VALVE
T e B Pt T o o a{m e T T m[a (eln{a e a uls nla s ntelelalalula s utntaln ate elalaatsial slals s alel o0 LGS0 1 1 1
* A= required Utha i US4,

—65-




15

BRAKES and CONTROLS

PART QUANTITY
GROUP HNO., MAME, and PART DESCRIPTION NUMBER F47 F47C  KI0O
15.046 - MASTER BRAKE CYLINDER PISTOMN
plstcﬂ 8 4 &S EFE FEFFEEES 38 FES RSB ¥ = 3 E R EEEEEEE R R EE LR ZQIEEE 1 1 l
MY o0 aooanno0o OO 0A00a000 G0 i Peala et u e nla et ula a]ale e e als alalstuls n s L 03 5L 1 1 1
Spring ..siieaaans HGOOooo0 00000 g 0booD oo do0o0donooGo0 anoaaon it ] 1 1 1
15.048 - MASTER BRAKE CYLINDER PISTON STOF PLATE
] R e a et e [a[a el afal a g km e e le (a e {ulata a afals atalaliaia)s alafslateleinla sin ainleinlelsle v el & B aU L 026 1 1 1
mc—m‘llre & F R EFEE R R FFEFE SRS RS SR L L ZU1627 1 1 1
15.050 - MASTER BRAKE CYLINDER PISTOM PUSH ROD
Rﬂ'd Rk E B Rk RS RS ESEEFE RS SEEAEEE FEE 4 & B N & E N AN R SRR EEEEE 2“1628 1 1 l
IS G e e O e o A I T E eyl Lt alaaald alata ale alalalulalalatalnleis nletaln s Rl o) B 1 1 1
15.060 - MASTER BRAKE CYLINDER TO FRAME TUBE
Tubhe and MULS ...cccucannssrsasannan eTuTatalutaalalalatalule e sl s nfals ae e]nln i c ] U0 1 1 1
Nut, 3/8" - 24 Hx. x 3,-*’16" Inv., Fl, Tube ..vevvernn-re-s 202142 2 2 p
15.062 - MASTER BRAKE CYLINDER TO FRAME TUBE TEE
TEE R R A RFEFFFRERFE RN EREEREEEFE AR EFEEE TR EE ZUIUB‘i l l l
Bolt, 5;16" - 12 x EKE" Hx, Hd, Tap,: sarrerrctrciapacsaa 284 1 1 1
15.064 - MASTER BRAKE CYLINDER FRAME TEE TQ FRONT
BRAKE TUBE - RIGHT
Tube and Nuts, up to Serial F47-5707, KL0O0D-9945 Yoro9i0.J0) 201082 1 - 1
Tube and Nuts, after Serial F47-5707, KlD0=89943 ....sssssss 202570 1 1 1
Clip, Sflﬁ“ L D e e oo Tat e e ala =il e r el n e el e lar e (s m ke alar sy lats seeess 20LB41 3 3 3
Hut, BHB” - 24 Hx, x ﬂflﬁ” Inv, Fl. Tube B¥. ...suc-uuiss eee 202142 = 2 o
15,066 - MASTER BRAKE CYLINDER FRAME TEE TO FRONT
BRAKE TURBE - LEFT
mbe EI,.]'I& HUtE‘ B E ETEEEFEEAEEFE R R EREEE R E R R R 201085 1 l 1
CLip, 2/16" TUBB. e e sioisss v R R S s TR IR G 01840 1 1 1
Nut, 3/8" - 24 Hx. x 3f16" Inv. Fl. Tube Br. .iiecescscssass 202142 2 2 2
15.068 - FRONT BRAKE HOSE
HDSE’ ngllt ﬂ-ﬂd Iﬁft & d kR R R FEE F R R SRR RS ESEEES 20108’5 3 z 2
Clip" Sprlnﬁ # k& FES FA4FREFEEAREEEFEREFA R R R FPTEREE 2010?1 2 2 2
L B e s Pl e =t m e s X e nF el s12E 2l £ I+ mEe elwlelel =iz e alal=telale sR el Tl e clere 201087 2 2 2
15.070 - MASTER BRAKE CYLINDER FRAME TEE TO REAR
BRAKE TEE
Tube; up tﬂ‘ SEl‘ial F‘i?"'4453, E]UU-7452 LRI I B B B R B A I I B O L Zﬂlnss 1 Lo l
Tube, after Serial F47-4458, KLO00-T452 ......¢evvsnssncass-n. 202065 1 1 1
Clip, 3/16" Tube ..... T TTatalelslatareteete TotelalsinteReleTsalvis srsanes 201841 a a 9
Nut, 3/8" - 24 Hx. x 3/16" Imr. Fl1. Tube Bre sue.cceavassasss 202142 2 2 2.
Livks In BLEL.

-GE-




BRAKES and CONTROLS

PART QUANTITY
GROUP NO., MAME, and PART DESCRIPTION NUMBER. FA7  EATC K100
15.072 - MASTER BRAKE CYLINDER FRAME TEE TO REAR
BRAKE TUBE BRACKET
Bracket (assembled under Sway Eliminator Mtg. Parts)
up to Serial F47-4458, HIO00-T452 ... rivnnnnnnnrreesas 201090 1 - 1
15.074 - REAR BRAKE TUBE BRACKET TO REAR AXLE TEE HOSE
Hose, up to Serial F47-445B8, KL00-7452 .....v0veencens eeee. 201089 1 = 1
Hose, after Serial F47-4458, KlO0=T452 .....veenesesnsasses 201086 1 1 1
CIi‘lJT Spring LR L L B N Y ] LA L I B B B B B BN B B B B BN R R A A W L T A A Eulu?l 1 1 1
Gasket ...... FrEr e E AR s s e mlntelataain s tnreleteetatate taler ehok e .. 201087 1 1 1
|
15.076 - REAR AXLE BRAKE TUBE TEE
T B T n a2l | e o Tt 2w mime o maal ] a7t m el o el o N rr o ma e 201091 1 1 1
Bolt, 174" - 28 x T/B" Hx, HAd. casvaansans aTainjalala etefalainlalstn 303 1 1 1
Lockwasher, 1/4" Lt. ....... rrarEeEs s u g am atatetalalnial el 410 1 1 1
15.078 - REAR AXLE BRAKE TUBE TEE TQ REAR BRAKE TUBE -
RIGHT
Tube and Nuts T e Fr e R R EE A R a 201092 1 1 1
Clip, No. 3 Closed ......... FrrrEEras b e sy areessns 201542 3 3 3
Stud, 3/8" - 24 x 3/B" - 16 x 1 1/4" Spec. .u.ueeuean. .es 2010935 1 1 1
Lockwasher, 5/8" Int. TOOED ..eerussssnasnarancisnssnnas 201 2 2 8
RUtl 3}"8"-24“}{- BEE KR F R G R A A R R RS DN LE R BEE A EE A e e oa e 188 1 1 1
Bolt, 3/8" - 16 x 5/8" Hx. Hd, (Clip to AX1e) ......eee. 411 1 1 1
Lockwasher, 3/8" Int. Tooth (Clip te aAxle) ........ o 201 1 1 1
Nut, 3/8" - 24 Hx. x 3/16" Inv. Fl. Tube 5pec. ........... . 201094 2 2 2
15.080 - REAR AXLE BRAKE TUBE TEE TO HEAR BRAKE TUBE -
LEFT
Tube and Huts ..... wTn e 1 (e nfaliulalayatotulelete COoO0DDOOOnOSaanE eennas 201093 1 1 1
Clip, Ho. 3 Closed ..cnessssasancas e Ve e tatma e fate fa feRal o o e b St RO () T 1 1 1
Stud, 3/8" - 24 x 3/8" - 16 % 1 1/4" SpPEC. +vvvussnnnees 201095 1 1 1
Lockwasher, 3/B" Int. Tooth .su.uncvvsnnreaciannannnn Aoan 201 2 2 2
HU T o 3/, Bl BANEY oy e rolfbor e, o e e 188 1 1 1
’ Nut, 3/8" - 24 Hx. x 3/16" Inv. Fl. TubE SPEC. susessesen.. 201094 SRR
15.100 - BRAKE PEDAL TO MASTER BRAKE CYLINDER RQD
Hnd LR R R R R R R I R I R LB RS B BB B AR R B B - ERENEE R FE R E 2“1061 I. 1 1
Flatwasher, 7/16" 5m. ...... aleTsTalets ufa¥atalslalels e{*laleTa als ala T uta s 177 1 1 1
Cotter Pin, 3/32" x 3/4" .eceuunan.. P P L P alatelelnlute 139 1 1 1
Locknut, 7/16" - 20 HX. eveacciannrnns OHARASAARAAL S A RGN A 412 1 1 1
15.102 - BRAKE PEDAL ARM
Arm (includes Bushing and Pin) .uueeessessresrensenennenss . 201064 1 1 1
EEENER T s 0 A O D 00 oG GO0 OO EH O SO D OO O f o O 3 e alafalelararatalatalatalarals 201065 1 1 1
Cotter Pin, 578327 X 1 3/4" ,.ovuverrnssssnassinnns el i fnfafeYafatn 413 1 1 1
Thrustwasher ........ AR ke A r AL E i aa e e 200223 2 2 2
DR S AN ndon o oo o oo Do A o wiwlolnrelnlnle s akaluls|tleiularlnislninlaralalalalorerelels oo 202120 1 1 1
Liths B US.d.

-67-

15



15 BRAKES and CONTROLS

PART QUANTITY
GROUP MNO. MAME, and PART DESCRIPTION MUMEER F47  F47C  KI0O

15.104 - BRAKE PEDAL ARM SHAFT

Shaft {(ineludes Lover) up to Serial F47-3695, K100-5905 ... 200226 1 - 1
Shaft, after Serial FA7=3685, Kl100-5905 ..ccccce.. el aa . 201586 1 1 1
B L T 0 Ta. Ve [a (b arml's n n aa a ' Falalnala ula lals O OO DO B etaRafaleteralaln ennease 200227 2 2 2
Thrustwasher ...c.caisissassssassssantssanasrassnanasnsnrsss SO02283 & & &
T adpoe0ccnonDo b Basoe DEEORO 0060 GO0 SO ane oo a0 P ey e e B 1 1 1
15,108 - BRAKE PEDAL ARM RETURN SPRING
EprAng e A L L R e s 200224 1 1 1
Blacket LR R B R B R I B B B LN B B L N RO B B ) LI O B I I B B BB T B 2““225 l J'l l
Bolt, 1/4" —~ 20 x 1/2" Hi. Hds TAD+ +essnsonssenseneens 285 Bl a2 e
15.110 - BRAKE PEDAL
PERL siatsia s sin aiaidie sleisie &5 8 8 s 6 e 8 4 8w B L S P sesae 201063 1 1 1
Bolt, 3/8" = 16 x 1 1/8" HX. Hd. suvuvecasnrsassaansnnns 182 1 1 1
Lockwasher, 3/8" Med, ..veenesscssasassassasnnss 8 3 0 . 192 1 1 1
Pad (RUDDETY . cwesiessnsesssesmssssssns o e e e a fna fa f ot ol e Ao Paa fa b 200220 1 1 1
IR REEN . hadonnnononanantonoononmennaors nooonnnoca o oane oo . Akl 1 1 1
15.112 - BRAKE PEDAL FLOOR PLATE
PLATE,  UDDET o e alalalsafele o o s naie e/ e ne s eseesses s ssesmees 200006 1 1
Plate, LOWEYr suasrsassnansnas il bl 4] e tlt] e ]mlu el w] s n L wlr e la oo el dt Lo]% 200507 1 1 1
Bolt, 1/4" - 28 x afﬂn Rd. Hd. 81., up to Serial
Fa7-3283d,;, ELOQOD=4168 . iccvicssossinmmmnnnasisassa PO 302 G - G
Bolt, 1/4" - 20 x 9/16" Hx. Hd. .. after Serial - 394 6 6 6
Lockwasher, 1/4" Ext, Tooth ,...,.}F47—2334, K1ﬂ0~41661. 370 6 [ 6
Lt ] = T O P L srassnss 200508 1 1 1
-15.200 - HAND BRAKE LEVER
Lever, up to Body No. F47-1913, EK10O0-2350 ....... ssnaaneass 201087 1 1
Bnlt, ]._.-"“I"-:Eﬂxﬁ_fﬂ-" II}':. H’d- ...... @ ow @& kR A F R R EE R EE RS 25? 3 . 3
Lockwasher, 174" Med., .eessascrsarsersrssnssrsssannsannnss 120 3 - 3
Lever, after Body No. P47-1913, K100-2350 .......ccecees eses 201850 1 1 1
Bolt, 3/8" = 16 x 1|lfﬂ" Hi. Hd. ccuauusass afafalslstnlntsieiv nlele 182 3 3 3
lﬂckwasll{u!rj afig‘.l MEdi‘ PRk A EFESEEEEEE SRR R Y 192 3 3 3
Spacer, after Body No. P4AT7-1913, K100-2350 .....cccuceas . 201849 1 1 1
15.218 - HAND BRAEKE FREONT CABLE
Cable, up to Body HNo. F-’i'."'-lﬂlii, el e e S T B A S 201068 1 - 1
Bolt, 5/16™ - 12 x 3/4" Hx. Hd. (Cable to Crossmember) . 445 2 - 2
Clip (to Dash Panel) ...eccecesssssnna P PP P P PP PP 201071 1 - 1
L O o o e Tl ale [ o Tata st fake ln (ana e (alluta (nia 1o el e la e ntaln [mlm s Ealat s Tuts futula s e Te e ) L0 1 - 1
Cable, after Body No. F47-1913, Klﬁﬂ AFSG el telel el itals slrletalten 201938 1 1 1
Bolt, 5/16™ - 12 x 3/4" Hx. Hd. (Cable to Crossmember) . 445 2 2 2
GYOMIMEE ¢ g5 6 a6 ae o rsaendessedenestssnstoasesbsassssssssnsss e 201843 1 1 1
15.220 - HAND BRAKE FRONT CABLE YOKE
Yoke, used with No. 201067 Lever .....c--.... sessansarsssnas 201069 1 - 1
Clevis Pin, 5/16" x 1 le“ S EsErasEAaEEArEELEAER AR ny 201070 1 - 1
Flatwasher} 5/16" SM. suessrerrssrvssrrsnanssnansmnnumus 225 1 - 1
Cotter i Ping S8 alan I /ot e e csie meainiasnnnsee i 414 1 = 1
Yoke, used with No. 201850 LeVEP ...veseesssssssssnsssssnsrs 2S01845 1 1 1
Clevis Pin, 5/18" X 31/38" o ieicracancensnrarnsnassntns 416 1 1 1
Urka in W54,

_GB-



BRAKES and CONTROLS

PART QUANTITY
GROUP NO., MAME, and PART DESCRIPTION NUMBER FAT  F47C K100
15,220 - HAND BRAKE FRONT CABLE YOKE (CONT'D.)
Flatwasher, 5/16" Bm. .eucesranssas OO AGO00E DoSoG0an000D 225 1 1 1
Cotter Pim, 3/32" x 1/2" ..ovvecvcanaaas B T e 414 1 1 1
15,222 - HAND BRAKE FRONT CAELE TO EQUALIZER
LEVER CLEVIS
I CYAIGHES EV e 3 o B T e R e e SIS ceees. 201844 1 1 1
Hutp 5;16" = 24 th B F R @ FF B F SR EEFEEEE NN A SR EE R @ EEFEE RS lﬂg l 1 1
Flatwasher, 5/16" SM. sueeemmcanrarnarnns o{efatsjaYaTalnrals nrm/alels 225 1 1 1
Clevis Pin, 5/16" X 13/16" .eeeereencnnassansnarnsassns e 415 1 1 1
CotEer fPin, J Eam g At iy viam v wiaie s Sla eatal et u 414 1 1 1
15.226 - HAND BRAKE FRONT CABELE CLAMP
Clamp, to Hand Brake Lever Brkt. ........ P O L e o B e P e LI C Y1 1 1 1
BO 1L RS 16 RS2 4l i AT HAS Bls © ata dlaia aiels siislsils alolnin/s /s a's = 274 2 2 2
Lockwasher, S5/168" Med, ...svesserassnsnasansnnas P 240 2 2 2
Hut, 5/16" — 24 Hx. ....... e saarn g s 159 2 2 2
15,228 - HAND BRAKE FRONT CABLE SUPPORT CLAMP
L LT TF R Yo (aTa Taxfanlala afaTe ata¥atnle] lalat st atatalatale aalalate|nle alalelel e nla e o184 o o o in 41 201073 1 1 1
Screw, No. 10 — 16 x 3/8" Bind, Hd, 8l. .vuvuevaauns sasa 420 2 2 2
Screw, No, 10 - 32 x 5/8" Rd. Hd. 831. ....c....a.. cesssaana 419 1 1 1
Lockwasher, No. 10 Med. ..... e e e T lat AT Sra 2| n w o T e 254 1 1 1
Hut’ HD+ lu-az f[xl 3 F FAFFREFEEESE LSS S SR BT ST e e R EE e 202 1 1 l
15.230 - HAND BRAKE EQUALIZING LEVER
Lever RO R O OB R R M B OEE N RN RN N E N EE N W NN E W OE AW ®EE R R R R R RE R EOE R EEEH 2U1ﬂ74 1 1 1
Clevis Pin .coucicaviiiacanna e tat e (e atn e el e e et L (Y ]I} T 1 1 1
Flatwasher, 5/16" Sm, ...crsercnrsnnsnucnansaasansasaans 225 1 1 1
mttﬂr pltlj 3}!(32" x 1‘{2” lllllllllllll LR I S I I I B R BB B 414 l 1 1
15,232 - HAND BRAKE EQUALIZING LEVER SUPPORT
PO L N atata s falata et arat alatal alalalnlal ul ol Tal et alul ot alnlaleluiele el elnlele nls) slaie s ee. 201075 1 1 1
Bolt, 5/16" - 12 x 3/4" Hx. Hd, TapP. .eeee.. A 445 1 1 1
Bolt, 5/16" — 24 x 1 1/4" Hx. Hd. cucevsscasaasassassass 418 1 1 1
Lockwasher, 5/16" Med. ..ecuvrssonnnnss R 240 1 1 1
Hut, 5/15" - 24 Hr. .....a. Ch A A B A SIS A AR E B 189 1 1 1
SPACEY .ucusssassnrsasssrssassmsas s s s nn s 200988 1 1 1

15.234 - HAND BRAKE EQUALIZING LEVER SPRING

SPE AT E e alealallalnlslalnlelnle e st sTelnle +nlata nl el riateleln’ eela wie oielely leleie = =il - 201076 1 1 1
&nchor & OF B B B E B EE N E N E W NS AN EE RN E W SN N @ WA R R EE A EEE R B EEEEE R 201”7? 1 1 1

15.236 - HAND BRAKE CABLE - REAR

Cable ...... sssaaw YoV e = f=laT =] =l et ake nlelelelal=lelnlxtrintallns =l=le e el v e e rlete g L0 T o 1 1 1
Clevis Pin, 5716 x 13/18" ...ivuernsnnannsnsnnnannsnnss 201072 1 1 1
Flatwasher, 5!16" Sm. AR R R E EEE R E R oaEw AR R R R R RE R 225 1 1 1
Cctter Pin, 3f32" X 1!2” B E R EE R R R R EEEEEE B AN @ E R F R EEREE &14 1 1 1

Clip {at Brake Support Plate) ....irtseiesssssrassnssannarsas 201510 2 2 2

Clip {at Bracket) ...cecescrarrccasccsansnsenaas sassasnnsas 201071 2 2 2

BOOE sousssssssansnsssssssannnsssssannanmmnsns PR R I 202714 2 2 2

ik n WA

-69-




	kfpm120064.jpg
	kfpm120065.jpg
	kfpm120066.jpg
	kfpm120067.jpg
	kfpm120068.jpg
	kfpm120069.jpg

